
Chalk River Operational Plan August 15, 2022  Page 1 of 11 

 

Village of Chalk River 

 

 

Drinking Water Quality Management Standard  
(DWQMS) 

Operational Plan 

 

Chalk River Water System 
 

 
Owned by: 

The Corporation of the Town of Laurentian Hills 

 

 
Operated by: 

Veolia Water Canada Inc. 
 

 
 

August 15, 2022 

 

 



Chalk River Operational Plan August 15, 2022  Page 2 of 11 

 

Table of Contents 
Element 1. Quality Management System (QMS) 3 

Element 2. QMS Policy 3 

Element 3. Commitment & Endorsement 3 

Element 4. QMS Representative 4 

Element 5. Document and Records Control 4 

Element 6. Drinking-Water System 4 

Element 7. Risk Assessment 6 

Element 8. Risk Assessment Outcomes 6 

Element 9. Organizational Structure, Roles, Responsibilities & Authorities 6 

Element 10. Competencies 7 

Element 11. Personnel Coverage 7 

Element 12. Communications 8 

Element 13. Essential Supplies & Services 8 

Element 14. Review & Provision of Infrastructure 8 

Element 15. Infrastructure Maintenance, Rehabilitation & Renewal 8 

Element 16. Sampling, Testing & Monitoring 9 

Element 17. Measurement & Recording Equipment Calibration & Maintenance 9 

Element 18. Emergency Management 9 

Element 19. Internal Audits 10 

Element 20. Management Review 10 

Element 21. Continual Improvement 10 

 
 
 

 



Chalk River Operational Plan August 15, 2022  Page 3 of 11 

 

Ownership and Operation 

The Corporation of the Town of Laurentian Hills is the Owner and provides governance for all 
water systems within.  Each system is described within Element 6.  The Town utilizes the 
services of an independent contract Operating Authority (Veolia Water Canada Inc.) who 
operates and maintains all water systems on behalf of the Town. Under the QMS, the Operating 
Authority is responsible for implementing and maintaining the QMS in partnership with the 
Town. 

Element 1. Quality Management System (QMS) 
This Operational Plan describes the contents of the drinking water Quality Management System 
for the Chalk River Water System. The contents of this Operational Plan are based upon the 
requirements of the Drinking Water Quality Management Standard (Version 2.0 February 2017) 

This Operational Plan has been reviewed and approved by both the Owner and the Operating 
Authority. 

Element 2. QMS Policy 
The QMS Policy is posted at the Chalk River drinking water plant and is also included in 
Appendix F 
Communication of the QMS Policy is described in the Communications Procedure (AW-ADMIN-
1200). 

Element 3. Commitment & Endorsement 
This Operational Plan has been reviewed and endorsed by the Operating Authority and the 
Owner. The signature below shows the Operating Authority’s commitment to ensuring that the 
Quality Management System is regularly assessed to confirm its ongoing applicability and 
relevance. 

Owner endorsement is shown in the Council resolution attached (Appendix D). It is obtained 
when Council changes (i.e. after municipal election). Top Management endorsement can also 
be found in Appendix D. It is typically obtained after Owner endorsement or when significant 
changes are made to the operational plan (not the associated procedures) 

Top Management ensures the Operating Authority is aware of all applicable legislative and 
regulatory requirements. Top Management ensures that a QMS is in place that meets the 
requirements of the Standard, and that the QMS is communicated by following the 
Communications Procedure.  

Top Management can determine, obtain or provide the resources needed to maintain and 
improve the QMS, as demonstrated through records created under the QMS, and through the 
Management Review Process. The Review and Provision of Infrastructure procedure describes 
how a need for resources may be identified, documented, and followed through. 



Chalk River Operational Plan August 15, 2022  Page 4 of 11 

 

Controlled copies of the related procedures are located on the applicable Veolia Google Drive 

AW-ADMIN-1200 Communications Procedure 

AW-ADMIN-1400 Review and Provision of Infrastructure Procedure 

AW-ADMIN-2000 Management Review Procedure  

Element 4. QMS Representative 
The QMS representative is the Project Manager. Top Management appoints, authorizes and 
maintains the QMS representative.  As the QMS Representative, this person has both the 
responsibility and authority to: 

▪ Administer the QMS by ensuring that processes and procedures needed for the QMS are 
established and maintained, 

▪ Report to Top Management and Owner on the performance of the QMS and any need for 
improvement. 

▪ Ensure that current versions of documents required by the QMS are being used at all times, 

▪ Ensure that all personnel are aware of all applicable legislative and regulatory requirements 
that pertain to their duties for the operation of the Chalk River Water System, and 

▪ Promote the awareness of the QMS throughout the Operating Authority 

▪ Arranging for internal audits 
 

Element 5. Document and Records Control 
Procedures are in place for QMS Document Control and Record Control. These procedures 
describe how documents and records are controlled.  

AW-ADMIN-500 Document Control Procedure 

AW-ADMIN-510 Record Control Procedure 

Element 6. Drinking-Water System 
The Chalk River water system is owned by the Corporation of the Town of Laurentian Hills and 
operated by Veolia Canada. 
 
Drinking Water System description 

The Chalk River Water Treatment System is located on 73 Railway St in the Village of Chalk 
River.  The system is owned by the Corporation of the Town of Laurentian Hills and is operated 
by Veolia Canada. 



Chalk River Operational Plan August 15, 2022  Page 5 of 11 

 

The water supply for the Chalk River drinking water system is Corry Lake which is a shallow 
lake within the Chalk River drainage basin.  The Chalk River drains into Sturgeon Lake which 
outlets into the Ottawa River. The Chalk River watershed includes Wylie Creek and Moffat 
Creek and numerous small lakes and wetlands.  Potential sources of contamination are limited 
to forestry activity located throughout the drainage basin and railroad/residential activity 
adjacent to Corry Lake and Wylie Creek. 
Raw water is drawn from Corry Lake south of the community through some 60m of 400mm 
diameter and 80m of 300mm polyethylene pipe. The inlet structure screen is equipped with 
25mm x 40mm openings and is located approximately 25m from shore about 2m below the lake 
surface.  There are no recorded problems with frazil ice, zebra mussels or silt/sediment 
accumulation.   

Since the source is surface water, there can be bacteriological contamination but counts are not 
typically significant. There is no regulatory requirement for the monitoring of surface water 
turbidity.  The summer months see an increase in the daily taking volumes but these volumes 
are still well within the system capacity of 1987m3/d.  Recent flow data can be found in the 
regulatory annual reports.  There are seasonal pH and alkalinity issues throughout the year that 
cause some adjustments in chemical dosages. Major operational challenges would occur if 
there was artificial contamination of the lake or other locations within the watershed upstream of 
Corry Lake. 

The raw water is directed through approximately two kilometers of 200mm diameter asbestos-
concrete pipe to the water treatment facility on Railway Street via two 25 HP variable speed 
centrifugal pumps, each rated at 23L/s.  
The plant has two parallel treatment trains, each consisting of coagulation, flocculation, settling 
and dual media (sand and anthracite) filtration.  Each filter has two compartments.  The newer 
treatment train has improved operational characteristics including a more efficient solids contact 
tank which consists of a proprietary flocculator/clarifier providing a mixing zone, a reaction well 
cone with baffles, a clarification zone and a concentric sludge collector.  The splitter box is 
designed to divide the water flow equally between the two flocculator/clarifier units. It is intended 
that the system be operated with the two trains, however the needs of the system can be met 
with only one train.  
The water treatment facility contains flow monitoring equipment and analyzers for pH, turbidity, 
chlorine residual and fluoride. There are also duty and standby pumps for the chemical feed 
systems.  Chemicals used in the treatment system include: 

● Sodium hypochlorite for disinfection 
● Soda ash for pH and alkalinity control 
● Aluminum chloride (PAX-XL1900) as a primary coagulant 
● Polyelectrolyte used as a coagulant aid 
● Hydrofluosilicic acid for fluoridation 

Process data is recorded by a SCADA system. All pump flows, run hours, tank levels, chlorine 
residuals, turbidities, chemical residuals, etc. are monitored continuously. Alarm set points are 
monitored and the system will shut down when numbers drop below the setpoints. It will also 
notify staff for some types of equipment failures and will shut the plant down. There are daily 
and monthly reports that are generated for operations staff to review.  

There are backup gensets at Corry Lake, the WTP and the water tower. 



Chalk River Operational Plan August 15, 2022  Page 6 of 11 

 

Water leaving the treatment plant is pumped via one of three 15HP high lift pumps to the 
elevated storage tank through a 470m long, 250mm diameter pipe, in order to complete its 
primary disinfection process.  The elevated tank has a storage capacity of 1380m3.  

Water from the tower is conducted to Main Street via a 320m long, 200mm diameter pipe. The 
distribution system consists of approximately 12km of watermain (equal to or less than 10 inch 
diameter) with at least ten dead-ends. There are approximately 70 fire hydrants on the system. 
For process diagrams for the Chalk River water system, refer to Appendix A 

Element 7. Risk Assessment 
The procedure entitled Risk Assessment describes the method of hazard identification, risk 
assessment, and critical control point determination for the Chalk River water system. 

AW-ADMIN-700 Risk Assessment Procedure 

Element 8. Risk Assessment Outcomes 
The results of the Risk Assessment are documented in the Risk Assessment spreadsheet. 
Controlled conditions for each CCP identified in the Risk Assessment spreadsheet are 
described in detail in the CCP procedures.  
 

Risk Assessment 
Spreadsheets 
(Appendix B) 

Chalk River Water System  
 

CCP procedures designated by a ‘CR-CCP” prefix in their title, 

Element 9. Organizational Structure, Roles, 
Responsibilities & Authorities 

The organizational structure, roles, responsibilities and authorities for the Operating Authority, 
corporate oversight Operating Authority roles, and Top Management are described in the 
Structure and Responsibilities Procedure.  
 
 
 

 
 
 
 



Chalk River Operational Plan August 15, 2022  Page 7 of 11 

 

 
 

QMS Organizational Chart 
 
 
 
 

 
 
 
 

 
 
 
 

 
 
 
 

 
 
 

AW-ADMIN-900 Organizational Structure, Roles, Responsibilities & Authorities Procedure 

Element 10. Competencies 
The training procedure describes how competencies are identified, maintained, and 
documented. It also describes activities to ensure personnel are aware of the relevance of their 
duties and how they affect safe drinking water. 

AW-ADMIN-1000 Competencies  

Element 11. Personnel Coverage 
The method to ensure sufficient personnel coverage at all sites is documented in the procedure: 

CR-ADMIN-1100 Personnel Coverage 

  

Operating Authority 

 
VP Operations 

(Top Management) 
 

Project Manager  
(QMS Representative) 

 

Operations Staff 
 

Owner 

Owner/Council 
 



Chalk River Operational Plan August 15, 2022  Page 8 of 11 

 

 

Element 12. Communications 
The Communication Procedure, AW-ADMIN-1200, describes how the QMS is communicated 
between Top Management and the Owner, Operating Authority personnel, suppliers, and the 
public. 

Element 13. Essential Supplies & Services 
A list of all supplies and services deemed essential to the delivery of safe drinking water can be 
found in CR-ADMIN-1300. The list typically includes a primary and a secondary supplier to 
ensure the procurement of essential and critical supplies and services. Standard order 
quantities and order set points may also be included. 
Where applicable, supplies must meet NSF and ANSI 60 standards.  Supplies are verified 
against the order requisition when received.  In the case of any discrepancies, the delivery may 
not be accepted.  Integrity of the supplies is also checked at time of delivery.   

Element 14. Review & Provision of Infrastructure  
A procedure has been created to review the adequacy of infrastructure and the resources 
necessary to operate and maintain the drinking water system safely and effectively. 

CR-ADMIN-1400 Review and Provision of Infrastructure 

Element 15. Infrastructure Maintenance, Rehabilitation & 
Renewal 

Maintenance of the raw water and treatment facilities is the responsibility of the Operating 
Authority, depending on the type and cost of maintenance.  
Infrastructure maintenance, rehabilitation, and renewal are addressed by the following: 
Planned Maintenance:  Planned maintenance is set up by the Operating Authority using the 
JobCal computerized maintenance management system (CMMS).  Scheduled tasks, and their 
frequency, are typically defined by manufacturer’s literature when available and revised (or 
created) as needed according to operator experience/observations.  Planned maintenance 
tasks are communicated from the OA to the Owner only if the work falls outside the scope of the 
O&M contract between the Owner and the OA.  Completed tasks are recorded in the operator’s 
log book and task work orders are closed out in JobCal. 
Unplanned Maintenance:  Unplanned maintenance tasks result from equipment malfunction or 
breakage. 

Major (coordinated between Owner and OA) unplanned maintenance is authorized by the 
Owner. Minor unplanned maintenance can be performed without the consent of the Owner, but 



Chalk River Operational Plan August 15, 2022  Page 9 of 11 

 

notification is made to the Owner, typically in the quarterly operating report.  The OIC typically 
responds to unplanned maintenance during normal working hours while the on-call operator 
responds during off-hours.  Documentation of unplanned maintenance tasks is recorded in the 
logbooks and can also be recorded in the CMMS as a corrective work order. 
Measures to prepare for and expedite unplanned maintenance include equipment redundancy 
(back-up units), spare parts inventory, as well as documented repair and safety procedures. 
The Owner maintains a budget for unplanned maintenance items. The OA does not have any 
control over this budget. 
Rehabilitation/Renewal/Capital Upgrades:  All capital expenditures/improvements are the 
responsibility of the Owner.  Replacement of aging fixed heavy equipment, as well as upgrades, 
expansions, and in-ground systems improvements are planned by the Owner, in discussion with 
the operations staff and the Project Manager.  Financial responsibility for this maintenance also 
lies with the Owner. Long-term major infrastructure maintenance, rehabilitation and renewal 
activities are conducted at least annually, either via discussion with Owner and/or in operations 
reports. 

A system maintenance review and relevant infrastructure items (i.e. infrastructure review) are 
communicated to the Owner via an operations report, typically issued quarterly. 

Effectiveness of the CMMS is determined by how frequently preventative maintenance is 
required. If it is found that maintenance is being conducted too frequently, or not often enough, 
the task schedule can be adjusted. This would be done by the QMS Rep. after communication 
from operations staff 

Element 16. Sampling, Testing & Monitoring 
Please refer to CR-ADMIN-1600 for the Sampling, Testing and Monitoring procedure 